For Operator Safety

Thank you for purchasing the YOUTIAN
Model GN20 Bag Sewing Machine Head.

O This manual contains the instructions and precautions
for using the Model GN20 Bag Sewing Machine Head.
Be sure to read and understand this manual before use
the machine correctly.

O Keep this manual near the sewing machine for easy ref-
erence. Be sure to attach this manual to the machine
when lending or transferring it to another person or com-
pany.

O Please order this manual from the nearest YOUTIAN of-
fice if it is lost.

O The contents of this manual are subject to change with-
out prior notice for improvement and safety purpose.

Instructions with this mark are especially impor-
tant for operator safety. Be sure to observe
these marked instructions.

r &-Hazard of Being Caught in the Machine——

® Becareful, when youinsert material to be closed into the
sewing machine, your fingers may be caught in the
machine between the presserfoot and feed dog.

@ A”Hazardous” mark is attached to the machine. When
sewing, be sure not totouch on the machine.

. J

TEBRIE
B EUEIZ R H R GN20 R5I 685548

O AMFIFHIIEA 48 GN20 RIS M I 7 vk B fih
giiﬁﬁuﬁ%lﬁ TE 2 FH AT o 25 420 ) A ok P o 9

51 54 FORR 1Y 5 S | T BB,
O B8 R, AT 5 0 A 0 8 2 (4 7 45
PlreAn

(AL CN20 225160 4t i B S T , 6 MR
GaEE T,

O AR A S I 0 , 3 B A 1 R SR R BRI K
O BRAITNE RIS 2 5, A ST A A 0 G 2
RUGH AN S /E2E008) .
kR, AR 2B E LT
ﬂljig ;%ﬁﬂ‘ﬁ#o
A\ wrxE -
O EFLERIE ARSI, BE LT
BIFBEE A, SS908 ME S A SE
AL, SEQIBETFRECLGEOIEE T OB ELGER, R
TR

~ ‘Hazard of Being Caught in the Machine——

@ A Needle Barand Needle Thread Take—UP are moving at
high speed. A" Hazardous” mark is attached to the
machine. When the machine is in operation, keep fingers

and yourself away from the Needle Bar and Needle
Thread Take-Up. J

P

ré ENTFE ~
© A TIER, sHTESHT MM At TS

HIEEREE, TELEPEE EISARA T SEED,

AERINE, FF0 5 BEA BB SHAT R AR 41

P )

/

fizi

~

WARNING




Identifying and Ordering Parts

&R IR

Where the construction permits, each part is
stamped with its part number. On all orders,
please include part number, part name and model
name of machine.

Satety Rules

To prevent personal injury:

@ All power sources to the machine must be tumed off
before threading, oiling, adjusting or replacing parts.

@ All covers and guards must be in position before oper-
ating machine.

@® Do not tamper with safety cover, guards, etc. , while
machine is in operation.

RGN E LEEEIR

©® ALTFHAFEAIER CN20 RIIETMF. P
[ I A FH 2 ) B HE A 468 615 7 I B R AR B IR B

© GTITEF, W iE DI (R A0 — B8 R M B R 4
H

© {FHE R P, 18 B8 B R B i B M S
AR R A RA A B R, R

Cautions When Using the Machine

EARFREEER

Safety Precautions

1) Always turn power off before threading, oiling, and ad-
justing the machine or replacing parts.

2) Wear safety glasses.

3) Make sure, before starting the machine, that all covers
and shields are in place and closed.

4) Do not touch on the machine when it is run.

5) Turn power off and make sure the needle does not op-
erale before you put your fingers under the needles to
adjust.

6) Do not touch one the machine when it is run.

REHHE
1) ZFEE G el F (F e i L R R s 2 AT A

2) FRAMERE, BAT R R

3) SEHRT, AL A 2 AR B A AT

4) ERERAHIS T B2 .

5) S0 ABESE T EBF , 06 VB UL AT A
B, LA/ S P TR TR 3.

6) AL I Ay A B R 2R

Maintenance

HERE

@ Please keep in mind to handle the machine carefully
and to maintain the machine in good condition.

@ Thread fuzz or dust must be cleaned with air or brush
on throat plate, in the groove of feed dog or around
looper after the day’s work.

® Wipe the area easy to rust with oil cloth.

@ Check the machine for loose screws and tighten|them,
if any, once a month.

@ Good maintenance will prolong the anachine life.

O AL IE BTN /N BR T S
O BEAH AR

O S KAEFELRZ G , HEAG S A L TR RS Py 1L B
£ B RR AT ) BESR S5 B T e

© 75 A G5 B A FH i A S R
® HA W, M B T

O HElE (R AT IO AR B AR A 6 HE T LATE R,



CONTENTS H

1. SPECIFICATIONS/EEAR  «-ecerernennsmmnmmmmmuitiiattiatint st re st siaeaaanes
2. THE POINTS BEFORE OPERATION/{EFBIFERFIE «--orrereevrreereeenenee
2 LUBR|CAT|NG/§E}%‘- ........................................................................
4. NEEDLE, THREAD AND THREADING/# &t AEREEL TR - weeererrermrenens
5. ADJUST'NG/%%}T“}E .....................................................................
5-1. Inserting Needle/ BT Z2HE «--rverrrrmrrrmreenissn
5-2. Adjusting Lower Looper/ T GFREI ----orveemeesmesrmerenmeonreenesnacecen
5-3. Adjusting Upper Looper/ @ SHEEE «--vverrrrerermemsnessnesssssniiesiinenn
5-4. Adjusting the Height of Needle Bar/&t#F 5 BT «--oovvrrrrerrmereeeeeees
5-5. Adjusting Thread Retainer/[B&EETFRET «----vorrrrrrmrrrrmremrmsrenereeeens
5-6. Adjusting Feed Dog/ZEf FF g - +weeeeerrererermmsssmmminiiiesii
5-7. Adjusting Stitch Length/ 1B R BERRET «---vvevveemmemsmmmmmmmmnienene
5-8. Adjusting Needle Guard/#EHEIRFET -------oreeeerermmrmeremrrsreeeeeen

5-9. Mounting Presser Bar and Adjusting Pressure of Presser Foot = «-------

JBHF i SRR BR 1 3R o
5-10. Thread Tension/4EEEaE FIER M -+ reeveerrrrrreermrnnmeeeeriiananianaaane.
6. TROUBLE SHOOTING /& [E | BEABR JT i cooeerrrerrerernnnnnnssensnsnnnnns 9,
PARTS LIST/ZEEFIFR ceerereerererensssesermemmmmmmiiiiiiaasiessteasaitiiiai e
NUMERICAL INDES OF PARTS/ B EZEZRT|  wweveerrrnnrmrenmnnesennnnnaenns



1. Specifications/#8 #&

GN20-1 GN20-2 GN20-2A GN20-3 GN20-3A
Stitch Type ( $HEBiRY) 501 503 503 502 502
Stitch Randge ( $FiEslssq@E) 7 ~16mm 7 ~16mm 2 ~4mm 7 ~16mm 2 ~4mm
T Ty () o 8| POt S T S e
Needle (HEEHHIG) (GN20-230/26# CN20-400/33# GN20-230/26# CN20-230/26# GN20-230/26#
Overedging Width (18 ) 15mm (10mm available with special order) (4¥%:3TH% 10mm)
Thickness of Material ( fz ACEEZ] L) 14mm
Max. Speed (Jit SRR HEEE) 1400pm
Motor Power (EB%E) 370w
General Description e Bl -
GN20-1. It is suilabFe to the applications of Piecing the GN20-1. AR T R . e R
cloth materials for carpet and other thick and/or »
broad — rimmed cloth materials. &
GN20'2 It is suitable to sewing up dfferent kind of GN20"‘2 B ERAS S, BHPRRKLES.

woven bags such as gunny — bag and/or PP/PE
bags.

GN20-2A: 1t is suitable to sewing up the decorating
edge of carpets and foot — pads used for automo-
biles.

GN20-3: This type of sewing machine is a kind of
heavy duty sewing machine for connecting ropes
with sport net, fishnet, safety net and agri —
net, featuring strong and nice — looking stitch

and durable quality.

GN20-3A: 1t is suitable 1o sewing up different kind of

decoration deges of carpet.

PP/PE &S5 & MEER FHUE.

GN20-2A: msteesmimemai, BN BERE
RSB A8 SR T E R A RSN
Bz,

GN20-3: met =444, MBaSE, TP HRE
MERBEASE. BE. LoE. BLE
S P2,

GN20-3A: mst=ssmsfigis, BN &ELE
W%@Q




2. The Points Before Operation/{& A& fEiF EE 18

New machine or through long time storage machines must
be checked before operation. Cleaning the anti-rust grease
and dust on the surface of the machine, and filling sewing
machine oil or white spindle oil 60# into oil cups and oil
holes. Turning the pulley clockwise by hand. Check for
free and cooperation. Check motor rotating direction for
the same as that of the machine running. Then starting the
machine for test sewing.

Caution: When the machines are sewing with no
materials, lift hte presser foot to avoid
wearing feed dog and presser foot ex-
cessively. Do not lift presser foot too
high to avoid impacting with upper loop-
er.

FHERAT I A B2, 75 AT AF — K BUAR
5, RS, FFLEAR LR
HEABEGI M R 60 % E1 fo Edhwh. TRy S EE &
st , MR EEIG A, A ERIER )y
ff] S 75 P a5 0 1 — B, ARG PR I AR E T TR
B4,

EE. pEETEEER, EREMGE, DER
ER T REBHES, ANETERMAERS
B, MER EEsEE,

3. Lubricating/ 8 i&

0il machine at holes marked with " OIL" daily ( Fig.
1). Before strarting machine, make sure sight feed oiler
are filled with oil. If machine is run dry, it will be bound
or cause trouble. Use white spindle oil 60 or equivalent.

Example: Shell Tellus Oil G10.

BREHWEIS A ML “OIL” EEEMMm. B
2 AT AR AT O T, 5 R B A A AT
WK E T T ARG S e SR E . R
60 4% [ o MRS Z AR ), BN C10.

4. Needle, Thread and Threading/# &+, 44 HRFLE

Selections of needle and thread depend on quality and
technical demand of sewing material. Good combination of
the needle and thread is one of the basic condition to get
perfect sewing performance. The needle point must be
sharp, and the thread must be strong enough. Threading
as illustrated in Fig. 2, draw out needle and looper
thread from needle eye and looper hole about 50mm. Feed
materials smoothly by hand. Do not feed or catch materi-
als forcibly.
Caution: Thread drawn out from thread bobbin
should go out smoothly without any halt.

B S FNAE 48 (0 5 18 RE AR 9 AR} 0 B B BLECHT BRI
5. HeSh BLEEAR AT TR M 19 1 W BE A Pk RE M L A0
Pz —. HEEHRESER|, SEAEMEHARWARE. &
18 2 PrRIERET S, 30 LM AR i
SHAR AR 21 7L 40 50mm Zo A7, BIWTE A BERHETT
g, PTG, AL ARES, U)SMEHIRAS
PrAESEFL

E. RSB HNE, BYREESHE, 15F
B, WEHEK,

5. Adjusting/s8# 77 i%

5-1 Inserting Needle
Neele is a vulnerable part. When needle eye wears out obvi-
ously, needle point werars dull or bends, replace it. When
replacing it, tum the pulley until the bar reaches its highest
postion. Loosen the needle bar nut, and insert a new needle
with the shank as possible into the needle bar. The needle
long groove must point to the moving direction of the sewing
materials. Then retighten the needle set screw.

Caution: Improper needle inserting, crooked nee-
dle and worn out needle point and hole
are possible causes of thread breaking
and skipping.

5-1 =%

e RSIBTM, HEIRUIBEER. SARBESEH
W, MESEAHESt. HRBtiE, BERECWEREEHT £
B, FIRTEREHTEaR Eiret, SHL/RE
ASHFFILEUR, &HIR MY i 6 ZH 91 AE R AT E DT 1],
I AR

EE. BHRERER. #etEl, SRNHAE
18, #F RIS ETAREIRE 5T,

— 2 —




5-2 Adjusting Lower Looper

For convenient access, remove the Presser foot, throat

plate and feed dog.

a)

b)

The distance between needle center and lower
looper.

Turn pulley clockwise, check the distance between
needie center and lower looper point in the lowest po-
sition of needle bar just before moving upwards, the
distance should be 9mm as shown in (Fig. 3). If it
is larger or smaller than 9mm, carry out necessary ad-
justments after loosening nut (705) which holds loop-
er lever (2005093D) and ball joint (200515) in po-
sition. Setting ball joints in the direction S will cause
lower looper get nearer to needle (S'), while setting
them in the direction L will make lower looper go a-
way from needle (L’). Tighten nut (705) after the
adjustment.

The clearance between needle and lower looper

Tum pulley clockwise, and adjust looper lever
(2005093D ) so that the clearance between lower
looper point and needle is 0. Imm ( Fig. 4) when
lower looper moves to the right and passes behind
needle.

O For this adjustment, looper lever can be moved in the

axial direction when screw ( YT506) of looper lever is
loosened.

Caution; If there is no clearance between needle and

lower looper, with needle contacting lower
looper, the former will be caused. Thread
may skip if the clearance is too large.

705 200515

Fig.3

52 T
RS TR IIfE, MESCHE TR, SHRMER T,

a)

b)

HEEF AR BT B 1 ] B A

e 3 BraR, NEREEFEE) B, WS R AR A
BIEEE LB, e OB S8R R
B 9mm, FREER, {EAATEEEAFA M (200515)
BROESEEE (705), A PEEHEAFAME S HaB
B, R RFE®RE (S'Hm); RZEL
By, ETEEERE (L), @R,
AHREE (705) [EE.

B ST BT 2 P B A B

G 4 B, NERESE 7 I EE) R e, T St
AEBE R ST R, T %S AR e 2> R
B 0. 1mm.

O W% By, ST PSS (2005093D) L A8 5T

(YT506) , SRV St 52 7k ) RE By i A T 7

HEE: WURMREN BT 8 8 2 R MR B, 30 BOH] T

il )
Needle——
Lower Looper
0.1mm N T‘_‘ﬂ
N\ Fig.4j
)

18; MBAK, MIESBe.

’ I 2005099D




5-3 Adjusting Upper Looper

a) The distance between needle and upper looper.
Turn pulley clockwise, and check the distance be-
tween needle center and the concave part of upper
looper (2005099D) at the time when upper looper is
at the farthest in the left. The distance must be
6. Smm as shown in (Fig. 5). If the distance is lar-
ger or smaller than 6. Smm. carry out necessary ad-
justments as follows; loosen screw (NL614) of drive
lever for spreader (2003047 ), and turn the lever
down (S) to move upper looper to the right (3'), or
turn it up (L) to move upper looper to the left ( Dt
Never fail to tighten the screw (NL614) after the ad-

Jjustment.

b) The clearance between lower looper, needle
and upper looper.
Turn pulley clockwise further, and you will see lower
looper moves to the right while upper looper goes to
the left. In this case, note that upper looper point
passes the concave part of lower looper (on the far
side) , as shown in ( Fig. 6) Check the clearance
between the concave part of lower looper and upper
looper point. The clearance should be 0 to 0. Imm.

O If the clearance does not fall within the specified
range, loosen screw (2001014 ) of looper shaft bear-
ing (2001012), as shown in (Fig. 7) , and move up
looper shaft bearing (S) to make the clearance smal-
ler or move it down (L) to make the clearance larger.
Firmly tighten the screw of looper shaft bearing after
the adjustment.

O Confirm that the clearance between needle and upper
looper is 0 to 0. Smm at the time when needle moves
downwards and passes behind upper looper
(2005099D ), while turning pulley clockwise ( Fig.
6)

c) The center distance of ball joints.
The center distance of ball joints connecting drive le-
ver for spreader (2003047 ) and spreader lever
(2005095) is fixed at 105mm. Keep this dimension,
otherwise timing of lower looper and upper looper will
get out of order (Fig. 5)

- ™
Needle
Bt

0-0.5mm
0-~0.1mm

2005099D

2005094D

F'9-6)

5-3 L E&AE

a) HES B |- Bt [ PR 11
Wi 5 i, NEEEebimh s, RS E R A
Frk G, Mrer e st O AR A B M s AR Y
K BE BE B 6.5mm, i B B, 48 #% 4b il AR
(2003047) (9#24ET (NL614), #§4blifa S 77
e, f FEEA (S'hH) BE) RZMh
phAd e Loy iy, bt (L' Am) B
g, ARG, EEIRET (NL614).

b) FESEF. HESHEL 48 et B
i 6 Fron, AR T S f R, (T8
fE s e o, LS ER TR
SFMTETE R, ARAEEE ST B A R Z MY
HPEE 0 ~0. Imm,

O 1N 7 BiR, AREEERE, AV EHSLE (2001012)
#25T (2001014) , [k (S HE) ESEYEEAREE,
R @ (L 7)) BE), RIS K.
S, EEEEHYE FHEERET.

O fnE 6 FraR, NERFSHEEE) AR, BRRE TR L
SeHIF IR, $REMEL B EHHORIBRES 0-0. Smm

¢) BRET b0 BE T
Wi s fras, shdliAA (2003047) B (2005095)
S RERE PO B RS 105mm, & RIS AL
5% 51 E T & At

2006107D

2001012

+—

J2001014




d) GN20-3 Adjusting upper looper

(1) Turn pulley clockwise until upper looper (2005091 )
is in the most forward pesition. Adjust distance be-
tween needle center and upper looper point of 17mm
(Fig. 8). Tighten screw ( PD505) of spreader le-
ver (2005088), Fig. 11 after adjusting.

(2) Turn pulley clockwise to see upper looper point
clears shaved part of lower looper. The clearance
must be 0 to 0. Imm (Fig. 9). To obtain the dis-
tance, adjust upper looper, and tighten screw
(PD506) of spreader lever shaft (2005090) , Fig.
11

(3) Turn pulley clockwise to see jaw of upper looper just
clears needle as it moves from its most forward posi-
tion to the right. The clearance must be between 0
and 0. Imm as shown in Fig. 10. Toadjust, loosen
setscrew (2001014) in Fig. 11 and lift looper
shaft bearing (2001012) in direction of S to de-
crease clearance, or lower it in direction of L to in-
crease. Tighten setscrew after adjusting.

'S )
o
Looper Upper
<2 Vs
—+17m ——-} ;
. Fig.8
I i,
0~0.1mm Looper Upper
Lt
% 2005091
e 8t
' O Looper Point
e
Fig.9
o\ 9
0~0.1mm =
#at
Needle
5 Fig.10 ¥

d) GN20-3 & &

(1) NERES-EEhp e, fF D8 & (2005091) [ AE
TR, FRHe P e MY
AR 17mm, f0fE 8 fiw, RIS, H&E
11 JEEEEHREAT (2005088) |-fYy824T (PD5O0S) .

(2) NEreedmh A e, A LS e e B T &
HEM PR A G 00. lmm, N9 fix, AEEE,
AN S/ (2005090) #4T (PD506), i L
SEHER AR ERA MG, FEEELT,

(3) Merseied 47 S, i 10, & E8et A mbd
MEAE B R, ARAE LSt A SE B S 2
R B2 5 R 0-0. Imm, 3 % IRF 488 45 [E] UF 922 6T
(2001014) I 11 ff7, S5 (2001012)
£ S F B s PR, 1w L Jy i 8 B B 3% i fs
B, dAREiTeiEBeEgT,

2001012
SR
Looper Shaft Bearing

712001014
] 200

o
3] =

2005088

F|g.11)




5-4 Adjusting the height of needle bar

Adjust the height of needle bar (2003058 ) so that the up-
per part of needle hole coincides with lower looper hole,
as shown in ( Fig. 12), when lower looper goes to the
right and lower looper hole aligns with needle center. For
this adjustment, loosen screw (3510192) of needle bar
vertically. After the adjustment, always tighten screw.

5-5 Adjusting Thread Retainer

Thread retainer (2005097D ) has to catch the looper
thread before lolwer looper (2005094D) enters the needle
thread loop. It is to be adjusted so that the clearance be-
tween thread retainer and lower looper is 0.5 to lmm
when the retainer begins its upward movement and lower
looper is at its farthest right position. For this adjustment,
loosen screw ( YT405) of the retainer and move the re-
tainer as necessary ( Fig. 7). Loosen screw (PD506) of
spreader lever (2005095) and turn spreader lever shaft
(2005096 ) as necessary, so that the clearance between
the point of the retainer and throat plate (2006107D) is
Imm at the time when the retainer is facing upwards to its
full extent.

5-6 Adjusting Feed Dog

The height of feed dog is correcet when, at its highest
point of travel, the rearmost teeth project above throat
plate by Imm as shown in (Fig. 13). This can be ac-
complished by removing feed dog (2006106) , then adjus-
ting screw ( YT405) of feed bar (2006103) to abtain the
required height. Fasten feed dog nut (709) after ensuring
that feed dog is contactiong screw ( YT405). To adjust
feed dog within throat plate (2006107D) , ensuring uni-
form clearance between the rows of teeth and throat plate
grooves, loosen screw ( YT506 ) of feed rocker
(2006102) , and adjust feed rocker as necessary.

e N
Needle
I ﬁﬁ
2005094D >
I
Fig.12
L __ Fig.12)

54 ¢t S ERAH
i 12 Brn, BSTEE A, e m AR
st BB RE, WATL ESSGR TESLES. HE
e, fEEANEFFT G T2 ET (3510192) {EEHHF LT
B, R, BRERE.

5-5 REEEtAE

W 7 Fras, T (2005094D) A b ERERRR I,
RSO A T A8, TEARSHBA i LIEE) M T8 8
ERRAWAE, WEAMBSO0.5 ~ Imm, J§EE,
JERA SRS SR ET (YT405) , A§ EAR S (1 I @
HHE),; HEEN B4 (2005095) LAY ERET
(PD506) , i) MEAE S 6l (2005096) , fdf JiE %S &f
JERE A B, eSS e R SR (2006107D) F
FEFERER 1mm,

56 XA

i 13 B, SRR AR RE AL ERE, BRI
J& —HESF o 2 A AL 8 AR EOF  1mm (AL E . W
e, EVF LR (2006106), BEE) AR LS ER
FrEfE A R24eT (YT405) BEREMER, £ LE
kL E R (709) . BT SR BT s i w2
ZBLSHHR (2006107D) HYEFEMIMA AR A BL. &
AR, AT R 82 8T (YTS06), B BT R E
(2006102) 58 % i B /5 FHE R ERET .

YT405 2006106

2006103

2006102

L Fig.13




5-7 Adjusting Stitch Length

The stitch length adjustable in the range of 7 to 16mm.
Your machine is set at the standard stitch length of 10mm
in our poant before shipment. To adjust, loosen nut
(706) of feed regulating stud (3506107) which connects
feed rocker (2006102) and feed rod (2006100), and
move feed regulating stud vertically, as shown in ( Fig.
14. Bringing down the stud makes the stitch longer and
moving it up shorter. After the adjustment, never forget to
tighten the nut. .

Caution: Any change in the stitch length will ne-
cessiate a corresponding change in the
setting of needle guard (2006104 ).

5-8 Adjusting Needle Guard

Mount needle guard (2006108 ) in the groove in throat
plate (2006107D), as shown in (Fig. 15), and adjust
its position so that the clearance between needle and the
guard is Imm. Hold the guard in position by means of
screw ( YT408).

Mount another needle guard (2006104) on feed bar
(2006103), as shown in (Fig. 16), and adjust its
position in the groove of feed bar, so that it will just
contact needle as needle goes up. Hold the guard in
position securely by tightening screw ( YT410). To
confirm the proper adjustment, turn pulley counter-
clockwise to check if needle clicks on the guard. If it
does, the guard is pushing needle and readjustment
is necessary.

2006102

YT408 2006107D

5-7 ¢hrREFAEH

B3 AT G RS 7 ~ 16mm, 4 B8 i i R A o 2 S
10mm. 4nfE 14 fias, SRS EF 4% (2006102) B
EAHEFT (2006100) /9875 R824 (3506107) 1
2 (706) , SAJG 6 b ABE) B 96 55 42 40 w635 B
B, TR RN e B,

EIE: I RENER, AHERGER
(2006104) SEHEEEIRIER,

5-8 #EHERFH

Wil 1S BT, AFHESHE M (2006108) %% 7E 81 iR
(2006107D) H+fr, 3% 45 5 BBk St 49 T B ES 1 mm,
SRIGFIBET (YT408) A§HEHRRIE.

qupE 16 Fras, 5 —ME S (2006104) #1F
(2006103) FEptlies, JERFSHEIE) K i ds, it b
Ft, mEESHE S A ST, HREBE0~0.05, #¥
BRET (YTA10) ApdmsEfr, MR ER, ¥
FREHEEE) e, A A SRR, £, A

2006103

YT410 2006104
L Flg.16J

350301D

Fig.17
i,




5-9 Mounting Presser Bar and Adjusting
Pressure of Presser Foot

The presser bars must move freely.

a) Remove face cover (3502021) and determine the
position of set collar (3505079), as follows:

1. Adjust and set presser bar holder (3507126) so that
the clearance between presser lifter lever (3507133)
and presser lifter pin (3507128) is Imm, as shown
in (Fig. 18)

2. Make the clearance between presser bar holder and set
collar" A" L. 5mm.

3. Make the clearance between set collar " A" and "
B" 7mm.

4. Place the set collar " C" in the middle of the presser
bar, upper, the presser bar holder.

5. There must be a sufficient clearance between presser
foot (in the highest position) and needle bar nut (in
the lowest position). A sufficient clearance is also re-
quired between upper looper in the upward movement
and presser foot finger in the lifted position. Adjust
set collar " D" so that upper looper in its upward
movement will not hit presser foot finger at the time

when presser foot is lifted by lifter lever (3507133).

b) Now that the position of set collar " A" to" D" has
been determined, and they are properly set, adjust
the spring pressure properly by means of presser foot
plate spring adjusting screw (2004063 ) located on
top cover (3502018). After the adjustment, firmly
lock the adjusting screw using the lock nut
(2004064 ) , to prevent its loosening.

5-10 Thread Tension

Thread Tension and Needle Thread Roller Support Ass’
y are the main parts for successful sewing. Adjust
thread tension according to the different stitch.

a) Adjusting Thread Tension Assembly.
Adjust Needle Thread Tension Ass’y to obtain the
straight stitch; Adjust Looper Thread Tension Ass'y to
obtain the stronger overedging stitch.

b) Adjusting Needle Thread Roller Support As-
sembly
Adjust Needle Thread Roller Support Ass’ y
(350301D) so that the needle thread is raised by 2 to
3mm, as shown in (Fig. 17), when needle is low.

i 2004063 )
2004064
3507128 C
Mmm g A Tmm
—+ P 1.5m
~J~/ _1 3507126 =
3507133 )
Fig.18
o L

59 B{F=ERBRHE NHFH
T 22 4 7 5 0 ZEL RS ) T )

a) HIFmM (3502021), ARG T BERETHE,
MEEEE (3505079) A, B, C, D Mfi#;

1. 18 frn, FHEEEFFELE (3507126) , {dH4G/ER

BF (3507133) BL/EMIHRFHERET (3507128) Z[H]

FIF PR 1mm,

RAFEZE B A7 Z R BER 1. Smm,

3. ffigEE “A” BEERE BT ZMIFEPBIR Tmm,

4. MR CC7 LR MERT AL BEAFAE S b o

5. EMESARIGEMITT (3507133) ARG T 3%
EE A AT IR ARG B Ry, EES R
REGELJEE B AR Bl ; #5 /5 B b Y IEAR AR (2004074)
B b AT LSS A REARE. AR EE D7
b B A R E A B

3%

b) #M® “A. B, C, D" M E&HIEMEES,
B IR o A /I e O A AR 3 R B AR BT (2004063 )
1, BEEsEETINAKMES); HE 82 ET R WA BE T
BEEHGRE EEAEE NG, HBE (2004064)
FETIRETEN R, BiLtAY.

5-10 #E4E5k SIRED
ekt LAETFFALPHRE B S I B R E

. FEARDESIRARE 22 5 SR ET A AR R ) .

a) HeEEARIHE
TR AR A R AR A RE AR TR T, (EAERT-RESHF
H; AW FEREROEERKRN, MO
b) AEFRETHFAL IR S
(B 17), EEE I R RE R, S E ARG
FF4LfF (350301D) fiff FAEFHE 2 ~3mm.,




6. Trouble Shooting

When trouble occurs while operating the machine, refer to the following table for selecting suitable measures:

Trouble Cause Cure Ref.
1. Damaged looper Replace looper 5-2
2. Needle thread too tight Reduce tension 5-10
3. Worn out feed dog causing fine Replace feed dog, wear teeth 56
stitches dull
Needle thread break 4. Thread twisting or entangling Secure correct threading 4
between thread stand and needle
5. Improper needle setting Set needle properly 5-1
Bent or damaged needle Replace needle 5-1
6. Needle thread too loose Increase tension 5-10
1. Looper thread too tight or too Adjust tension 5-10
loose
Looper thread break 2. Damaged looper Replace looper 52
3. Thread twisting or entangling Check for correct threading 4
between thread stand and looper
1. Incorrect threading Thread machine 4
2. Looper thread too tight Reduce tension 5-10
No chaining on work edges 3. Improper timing of needle and Adjust timing of needle and 5-2
looper looper
4. Presser foot screw loosened Tighten the screw
1. Needle setting not correct Set-needle correctly 5-1
Bent or damaged needle Replace needle 5-1
2. Needle thread regulator set too Raise'regulator 5-10
low
3. Needle thread sticking on meedle | Use lubricant on thread
Thread skips due to heat
4. Needle bar set too high Lower needle bar 54
5. Needle thread pinched by needle Adjust needle guard slightly 5-8
guard, collapsing loop
6. Looper thread too'loosey nét making | Increase looper thread tension 5-10
a good triangle
1. Needle hitstlooper Adjust the clearance between 5-2
Needle or looper breaks needle and looper
2, Bent needle Replace needle 5-1
1. Weak pressure of presser foot Increase pressure 59
]:\Jonumform Sl-lt(‘h length 3 Beot needle T 5.1
Seam not straight .
3. Worn out feed dog Replace feed dog 56

— 0 —




6. i FE R E SR ERTTE

ERFRISBTR P, HRAEME, SF25 0T R P AREB &R

WU N2 A DR T 2
1. BEHH st 52
2. LEBAKE Wk /N R ) 5-10
3. BRI R, BREER PE R, sk 56
AsEL 4. B A SRS A I R B MBS FREE 4
5. SRS IERE IERER et 5-1
P iy el 18 et st 5-1
6. &KW e F855E 5-10
L. TEKES KR WA T &R 5-10
T 2. BRI B et 52
3. B RESE SR EHEHE | MAFBERAER 4
. FEAIERE IERESF &S 4
I RGE AR 2. TEKE Wi/ T B 5-10
3. HESTELEEHE ) A i wh) B 1 B L B8 o) 7, 98 542
4. JEBE FARETHAE) [ B ST
1. HSH e R IERE N 5783 58 5
2. et il iE g3y 5-1
3. AR AR E KK T Sa A% 5-10
B 4. HEEHEERILEE e R A AR L
5. B RHERS FEAREHFF A8
6. B IEPHRE, Bk 54
JE iR R TR R R 58
7. TEAH, BE=MASRIAHE | HMTEERH 5-10
B 2t 1. HeH LR o8 i i 21 LA 81 AL & Rl B 52
B st 2. et &3 Ea 5-1
T L. JEREE AR 54T JRE i JRE 59
AR 2. Heeta F kst 5-1
3. BB ER LS 3 8 56




ORDERING PARTS

1. Description of each part and its stamp number is described in this parts list. Screws and nuts for parts are shown adjacent
to the relevant parts. When ordering parts, describe clearly stamp number with its name of part.

2. The parts which have no Ref. Number can not be deliverd indepently; Always order it as an assembly.

3. A set of assembled parts is represented by the stamp number of its main parts.

* The parts list is subject to change without prior notice.

AIBEMGREEER
L FAFIRNFIE T G MEIFOAMETIHE. SRR IR ET RIS BUL I O RRE T B — R,
TSR R T T I R A AR
2. WATHIREFF SR TR GERMAET, AT MR R
3. RAFHOR I E BRI R
+ BEHTIREELHBFEM,

CONTENTS H #®
4 )

01 BUSHING, OILER AND COVER PARTS «+++essessessessesuesnmsuessessesnenenen. 12
WE W5 ESHHE

02 MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS - 14
e R LB

03 NEEDLE LEVER,PULLEY AND CRANK SHAFT PARTS. «-seereeereeruenuens 16
SHFATH SR 5 H s SR

04 PRESSER FOOT LIFTER AND PRESSER FOOT PARTS «--seeeveeeueeueennes 18
[ERRF 5 ERIER

OENOCPE. DHIVE PARTS - rrssusvisplonRk eI @ sesissnsisis wris s i arasiniemniss 20
TETIRBN AR

06 FEED LIFT AND FEED DRIVE PARTS -h-ceetrtrteratrnrucucucasseenenencnsnsnnes 22
ERHAT 5E R4
NUMERICAL INDEX OF PARTS +cteceteesutetttataaanenenenseresressssseessesnsannes 24
EHSEKSI

o J




01. BUSHING, OILER AND COVER PARTS

R

BE., HFES




01. BUSHING, OILER AND COVER PARTS
WE. MAEIRMBH

o | TR T4 BOR QY|
Ref. No. | Part No. Description B ) (I X o Remarks

1 200101 Cloth Plate Ass'y R A 1{1(1]@-8)

2 2001001 Cloth Plate Swinging Extension M 1 F )]

3 2001002 Cloth Plate Bk 1(1]1

4 3502024 Axle S Ha Y 1111

5 PD504 Screw R ET M5 x4 21212

6 [2001003 | Guide FELHH 1(1]1

7 | 2001004 | Spring 53 111

8 2001005 Screw BFE 107 |1

9 | CT615 Screw TUBHSRET M6 x 15 3133

10 | 2001006 Fabric Guide Rl (DHI(D((1) pecial Order

Il [ YT508 | Screw [EVHEEA24T M5 X8 2l |2 R

12 | 2001007 | Oil Tube Clamp HEERY 111 Width 10mm

13 | Y1405 Screw [l SEE24T M4 x5 1[1]1 Ak 1Dene 8

14 200102 Cloth Plate, Oil Reservoir Ass'y Bk A 1)1]1]@5,16)

15 | 2001008 | Oil Cup Base TR 1(1]1

16 | 1001 Sight Feed Oiler i =R M10 x 1 212 |2

17 2008118 Washer THAR 3 1|11

18 | YT406 Screw [EIHE BT M4 x 6 2(2 (2

19 3502018 Top Cover EEHR | i |

20 | 3503044 Guand for Needle Bar T #E LIXqgn

21 3501004 Bushing for Needle Bar, upper ST L E I B |

22 | 3501016 Bushing for Presser Bar, upper JBAF I E 2 [M2 2

23 | 10013 Ball Valve Oiler AR o6 4|44

24 3501002 Bushing for Needle Lever Shaft AR aR T B 2. 212

25 (2001019 | Waher Frifil % $10 2(2(2

26 | 2001009 Bushing for Transverse/Main Shaft & g}ilifi/ Filifig £ 414 |4

27 | 3501014 Bushing for Feed Rocker Shaft (B3 212 |2

28 2001011 | Oil Cup Base TR 111

29 | PD508 Screw IR ET M58 2212

30 3A03021 Needle Bearing ( HK1012) Ry (HK1012) 2 | 2] i2

31 3501005 Bushing for Needle Bar, lower S rEE 1({1]1

32 | 3501006 Bushing for Presser Bar, lower JEFF ahE 2172 |2

33 3502021 Face Cover TaitR 1|1]1

34 |2001012 | Looper Shafi Bearing VQafgaglin 111

35 | 1001-1 Ball Valve Oiler S AT &8 212 |2

36 | 2001013 | Washer I 6 2122

37 | 2001014 Screw Frihl [E A BAEEET M6 % 20 2L Bl

38 | 2001015 Bushing for Cone Shaft LRSS 118 I IR 3

39 | 2001017 | Base Plate BREA IR il

40 [2001018 | " T" Screw B 5] R R 212 |2




02. MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS
B R A AR 1+

GN20-3




02. MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS

I8 AE R AR TR B Al
Fro 9% | T a1 T4 E i Q'y i
Ref. No.| Part No. Description =l-2 &3 Remarks
1 3503040 Tension Regulating Nut o B SRR B2 2
2 3503039 Tension Spring Ferrule JEEEE 1|22
3 3503038D | Tension Spring JEE ¢1.5 = l=11
- 3503038 Tension Spring HIL R &l. 2 1|1]-
5 3503042 Tension Sleeve EEE == 1
6 3503037 Tenison Disc HE kgt 214 |4
7 3503036 Tension post Ferrule SR L2 |2
8 3503035 Tension Post A e A 18] 50 I 8
9 350303A | Thread Sleeve Ass'y WA A 4 113 |:3
10 | PD508 Screw St ET M5 x 8 11313
11 2002023 Thread Eyelet HEEE -[1]1
12 YT408 Screw [El#FEEEE ST M4 x 8 ] [ |
13 200205D Looper Thread Tension Ass'y TR as 0 {4 =5 ) 5 (1.2.6.7,14~19)
14 | 2002028 Tension Post T A &S AR A -|1]1
15 3503041 Tension Spring $EIERE &l -(1]1
16 | 3503034 Pin Screw B ST L2 T2
17 | 2002024 Thread Hook s Yae -l1]1
18 2002029D | Bracket A 4 2% 40 o e -11|1
19 YT306 Screw [E G ET M3 x6 = |21
20 YT512 Screw [ElA B2 4T M5 x 12 ~ A 1|1 (19,22~26)
21 350301 Rolling Thread Guide Ass'y SR - (1)(1){0LD PARTS
22 |3503033 | Rolling Thread Guide Wire s Sloj - 'R
23 | 3503032 | Oil Cup JEETE AR - (D)D)
24 | 3503031 Thread Guide Roller BB TR b - |(1)(2
25 PD404 Secrew Syt ET M4 x4 = (1) 2
26 3503030 Holder R - (K1)
27 | 2002036 | Thread Guide B 1|11
28 2002035E | Thread Guide Post =k o ] ] =
29 PD506 Screw SESmEEET M5 X6 3,23
30 | 3503043 Support BEskE 103
31 350301D Needle Thread Roller Support Ass'y e - | - |1 (24,25,32,33)
32 2002030 Needle Thread Roller Support FEERE AT = {Inf
33 | 3503032D | Oil Cup JRES: THAF 1 i
34 200205 Looper Thread Tension Ass'y “F AEdars 4H {4 ==l
35 200208B Thread Tension Ass'y TR A N -1~-11
36 |2002027 | Tension Spring T R b= |1
37 2002028 Tension Post T AR G H a2 -1-11
38 [2002026 | Tension Disc BEEER -1-11
39 |2002029 | Braket HE AR AR A 1 of &8 &
40 | 2002031 Nut 125 M5 = | =il
41 2002032 Tension Guide kgl hy -1-|1
42 | 2002033 | Thread Guide Pipe B - =t
43 |2002034 | Holder L2 4= -1-11
44 | YT408 Screw [EIHEHIRET M4 x 8 .- |4




03. NEEDLE LEVER, PULLEY AND CRANK SHAFT PARTS

SHAFALAT . B 5 52 i 3 1




03. NEEDLE LEVER, PULLEY AND CRANK SHAFT PARTS
STATALAT . BT8R 52 B B 1

Rk | BRI TP R4 B8 WEQY @ ou
Ref. No.| Part No. Description dlela Remarks

| 200309 Needle Bar Connection Ass'y ST HTd 40 {4 -l -]1| (2~6,10~18)

2 2003038 Needle Bar Connection St U F = Ay

3 [3510192 | Screw L AR 111

4 | YT406 Screw WAR PR ERREIMAx6 (2 (2|2

5 | YT405 Screw [EHESHIRET M4 x5 we § o 12

6 3503034 Pin Screw AT == ka2

i 3504050 Needle Bar Connection S E R E L|EL [~

8 701 Nut £} M5 1|1

9 |3504049 | Thread Guide kS 238 L)%~

10 | 3503032 0il Cup R AR =|=|1

11 | 2003042 | Thread Guide Roller BER I -1- 1

12 | 2003044 Tension Post Ferrule /N R R =~ [ =1

13 2003045 Tension Disc /AR EE R -~ =12

14 | 2003046 Thread Tension Ferrule JAREE P = =11

15 | 2003048 Tension Spring JREE = =11

16 | 2003049 Thread Tension Ferrule EEFEE -1 -11

|7 2003050 Tension Post 7N Al AR - -1

18 2003051 Collar EHE = [ =i

19 3504052 Needle Bare Connection Link S /B 1111

20 3504051 Pin Ass'y SHH /D E A &Y 212 |2 |42

21 1004 0il Wick THEE b1.5 21212

22 |3504048 | Needle Lever SHHFATAHF 1]1]1

23 YT512 Screw [El#FBESZE 4T M5 x 12 2. 112 |2

24 | 3501003 Plug Screw FLAFih R EE 2. [2 ]2

25 | 3504053 | Needle Lever Shaft SHHF AT 1|11

26 | 350406 Needle Lever Bearing Ass'y HAF A 1|11 |(@2729-31)

27 3504054 Bearing HAF e 111 |(28)

28 | 3504055 Screw il 37 $2&T 414 |4

29 |3504056 | Ball Stud B ER A S 111

30 |3504057 | Guide Fork H R 111

31 YT412 Screw [BI A EHEZ 4T M4 x 12 1|11

32 | 708 Nut B2 M10 x 1 951 el )

33 | 3504058 Needle Lever Connection Rod A 1L [oL- | B

34 1004-1 Felt THEE &5 110 s O [

35 | 2003052 Main Shaft Fillh IiiEds [ 1

36 3504059 Bearing for Crank Shaft AT FEEEE 1(1]1](28)

37 | 3504061 | Wooddruff Key F Al g 111

38 | 2003053 Collar JEE 10116 I 1%

39 NL516 Serew 7S 24T M5 x 16 14 1

40 | 2003054 Crank Shaft Bearing Housifig v B 5E LiiE o

41 | 2003055 | Bearing ittt f 1(1]1

42 3501010 Plug Screw 923 L )

43 | 2003056 Pulley il 1|11

44 | 3504065 Lock Washer [ iy [ |

45 | NL614 Screw M7 25T M6 x 14 EERE

46 | 2003058 Needle Bar ST | [ e

47 | 3504046 | Clamp“Nu SHHFIR AL 1|1}

48 2003059 Needle ( GN20-230/26#) S (CN20-230/264#) [T [

49 | 2003059D | Needle ( GN20-400/33#) LS (GN20400/33#) == |1

50 NI5S14 Screw HSIZET M5 x 14 U8 L




04. PRESSER FOOT LIFTER AND PRESSER FOOT PARTS

R iR 7 SRR B

\Q@—ﬂs




04. PRESSER FOOT LIFTER AND PRESSER FOOT PARTS

JBR R 42 F1- B JBR D B8 14
OO | TR THIE2 W Q'y| M i
Ref. No.| Part No. Description 11213 Remarks

1 2004061 Prewwer Foot Spring, lower R F AR 2 AR gL [l )

2 2004060 Prewwer Foot Spring, upper JBE A | R Al Il ol )

3| 2004062 | Pin R 2 A S {3 8 1|11

4 | 2004063 | Screw JBE B A5 ) i 4R 6T 1[1]1

5 2004064 Lock Nut FER e B E ) G 0 B |

6 | 3507125 | Presser Bar, right 4 R BT 1|11

7 | 2004066 | Presser Bar, left 7 R 1{1]1

8 3505079 Collar EHE 414 |4

9 YT506 Screw WSFAIFom ZEI24T M5 x6 (14|14 (14

10 | 3507126 Guide for Presser Bar JEFFiE LR | L

11 702 Nut 21 M6 j I3 53 15 1

12 | 3507128 | Screw RAEET R

13 | 200413 Presser Foot Ass'y, left e BRI 1[1]1](9.14~16)

14 2004067 Presser Foot Shank e R RAR L [ 151

15 2004068 Presser Foot Bottom, left o R | Y i

16 | 2004069 | Screw PRI IRET 1|11

17 200414 Presser Foot Ass'y, right £ R 25 44 L[ el

18 2004070 Presser Foot Shank JRE i <7 21 1111922

19 2004071 Screw 2L VTBHIZ 4T M4 x 19 I S

20 2004072 Screw TR 7 5 F 17}

21 710 Nut 2R M4 L) L

22 | 2004073 Presser Foot Bottom, right IR g I

23 | 2004074D | Presser Foot Tongue TEEEds 1|11

24 YT405 Screw [El B ET M4 x5 i |l

25 | 2004075 | Screw JRE A 84 111

26 3507129 Guide Plate EAR 212 |2

27 | YTS08D | Screw [EHE B2 ET M5 x 8 4|4 |4

28 2004076 Presser Foot Lifter Hand Lever F45 AR TF 1(1]1

29 | 3507134 | Spring H 1[1]1

30 |3507132 | Screw TR RE IR ET 1111

31 3507133 Presser Foot Lifter Lever il e B = |

32 | 200414D Presser Foot Ass'y, right A1 R B4R 1 - | - (1) (17,23,24)

33 2004074H | Presser Foot Tongue Prags - | - [(1)|-] Special Order

34 | 2004074G | Presser Foot Tongue JERE AR - - (])A[mr%%%%éﬁam
Width 10mm
4% 10mm A
Spec;;[%‘?rder
for Overseam
Width 19mm
B4 19mm B




05. LOOPER DRIVE PARTS
et M




05. LOOPER DRIVE PARTS

EHERB) G

ook | e ey g Ry # &
Ref. No.| Part No. Description dl213 Remarks

1 350407 Eccentric Ass'y SerEAN 21212((,4,7-9)

2 3504066 Connecting Bearing L gy ik o g 221218

3 3504067 Screw {82 5T 818 |8

4 3504068 Eccentric 2 AR Al S W

5 | zD610 Screw SRVHEEET M6 x 10 24 1D

6 | PD60S Screw SESEZ4T M6 x 8 212 |2

7 3504057 Guide Fork I 1] A 2242

8 |3510193 | Screw W AR R AR 222

9 | 3504070 | Ball Screw FEAF BRI 2K 2122

10 [3505073 | Conical Nut i34 A 220"

11 [ 3505072 | Drive Lever N 1|11

12 | NL514 Screw NS FSEET M5 x 14 24213

13 | ZD506 Screw SEIIBET MS x6 il

14 [ 2005077 | Drive Lever for Looper SMEFT 111

15 | 705 Nut $2FF M5 212 |2

16 |802 Washer #HE &5 | 1

17 | 200515 Ball Joint Ass'y 0 T (JEL) SeHEfan 1|11 (18~21)

18 | 2005078 | Shell Ass'y T (JEL) &84 1|1]1] (19)

19 | 3505085 | Screw H IR 4T 8|88

20 | 2005079 | Ball Stud BRiil & {11

21 | 2005080 | Ball Stud BRiif & 1|11

22 | 2005093D | Looper Lever T (ikd) Seti 111

23 | YTS06 Screw AR EEEST M5 x6 |8 (8|8

24 2005094D | Looper, lower 0 T (&) S =2 O [

25 | 2005083 | Cone Stud LAl 1{1]1

26 | 3505084 | Cone ST TR SEW R

27 | 704 Nut B2 M6 x0. 75 x3 ol B2

28 2005085 Looper Drive Lever Rocker Shaft i I s I

29 | NL614 Screw 7S FABEET M6 x 14 21212

30 | 2003047 | Drive Lever for Spreader EHE 1{1]1

31 | 702 Nut 2 M6 3133

32 | 350511 Ball Joint Ass'y, right i /NEFFAR 1{1[1] (19,33)

33 | 2005086 | Washer BRI 1]1]1

34 2005087 Connecting Rod N REFF 100 I

351703 Nut, left thread 92 M6 ( A) Li1]1

36 | 350510 Ball Joint Ass'y, left Ao/ NEFF AR 1{1]1] (9

37 PD506 Screw U Z ST MS x 6 21212

38 | 2005095 | Spreader Lever A 30) Eehap |

39 2005096 Spreader Lever Shaft JER 8 B 11111

40 | YT405 Screw Ao BEEETMA x5 (111

41 | 2005097D | Thread Engaging Member R &% 8t -[-1

42 | 2005099D | Looper, upper 0k (XnO) &t 111

43 | 2005094E | Looper, lower 0 T (JEkE) et 1l =

44 | 2005095E | Spreader Lever L (XA) SEetae 1 .

45 | 2005077G | Drive Lever fordooper ANEEFF - (1) 1 Special Order

46 2008119 Washer g =l & (l)}[for?%%%%%gam

47 | NL513 Screw M FIZET M4 x 10 - | < 1] LA s,

48 | 2005092 | Needle Cuide e E R =)=l

49 | 2005091 | Looper Upper 0 gt =11

50 | 2005090 Spreader Lever Shoft B/ -1 -1

51 2005088 Spreader Lever & SRR -1-11

52 | 2005089 Looper The read Take-up Hrasay 2w o




06. FEED LIFT AND FEED DRIVING PARTS
i 14 FH BRI L BR B R 4

1,48

4,42

5,43




06. FEED LIFT AND FEED DRIVING PARTS
A FHE FH X R BE B AR 4

| g B 5 R BEQYy f#
Ref. No.| Part No. Description B (W e, ) Remarks
1 200616 Feed Drive Eccentric Ass'y HERLEAF A 1|1]|1] (24-86)
2 2006100 Feed Rocker Eccentric Connection 12 HHLFF 8 (1 1 B )
3 | 3504055 | Screw 24T 2(2]2
4 2006101D | Feed Rocker Eccentric LR 1 |-
5 | ZD610X | Screw HESEEZET M6 x0. 75 x 10 B
6 |3506111 | Bushing HiTHEEEE 111
7 3506107 Stitch Regulating Stud iR T ET A s T
8 3506112 Washer ] 1 [ 1 ¢
9 | 706 Nut JE82F M6 x 8 1|11
10 | 2006102 | Feed Rocker oM 411t
11 | YT405 Screw AL EE#R4T M4 x5 3133
12 | YI506 Screw WA EERETMS x6 |6 |6 (6
13 | 3506103 | Feed Bar Shaft oF 114
14 | 3506105 | Feed Rocker Shaft REHE] BENS
15 |3505079 | Collar 18 212 |2
16 |2006103 | Feed Bar i i 18y
17 PD506 Screw LT M5 %6 20212
18 | YT410 Screw [EHEEEEE ST M4 x 10 212142
19 2006104D | Needle Guard HesHE N (S A |
20 | 2006105D | Feed Lift Eccentric B O PR
21 | ZD607X | Screw HEFRIEET M6 x 0. 75 x 10 111
22 [ 3506100 | Oil Felt ESy 4 ¥i144
23 | 3506099 Feed Lift Fork I 1|11
24 | 709 Nut JE$2HF M5 x 10 v
25 802 Washer #E ¢S5 313(3
26 |3506101 | Stud M5 1.1%0
27 |2006106 | Feed Dog ERF 8 & B
28 | 2006107D | Needle Plate FAN ) 1 B 154 1 |
29 | CT508 Screw JUBASEET M5 x 8 21212
30 2006108 Needle Guard b A ke 18 B A
31 | YT408 Screw B BEIZST M4 X8 113y
32 | 2006111D | Edge Guide PEER 1|11
33 | Y1515 Screw B AL BHIZ ST MS.x15 slala
34 | 2006112D | Tongue IHEERS -4 T30
35 2006112E | Tongue I EEgE 1|-]- GN20-3
36 | YT406 Screw [l BT9R 4T M4 x 6 1[{1]1 {2)’8&8;9{3?,."3‘
37 2008120 Material Pressing Plate JEE 4 4 Li=l= 4 19mm F
38 | YTS08 Screw [BIHETASZET M5 x 8 21-|- Special Order
39 | 2006107H | Needle Plate ' BhiR - |- (D el
40 2006104 Needle Guard BiiEs -11]- évg?omm%
41 2006105 Feed Lift Eccentric FBF G -1 1] -
42 | 2006101 Feed Rocker Eccentri¢ EEHMRL -|1]-
43 ZD608X Screw SERTIEST M6 x0.75 x7.5 S o
44 | 2006107G | Needle Plate iz - | = [(1)I7 rSpecial Order
45 |2006111G | Edge Guide MR - | - KOy o R
46 | 2001013 Washer #hE 6 - | - (1) | width 19mm
47 2006112G | Tongue IyEERS - | - |(1)H L2 19mm A
48 200616F Feed Drive Eccentric Ass'y P RLEF A -1 |-] (264243)




NUMERICAL INDEX OF PARTS
FHHRESI

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PACE
TR HIK TFuE HIK Z{Fik HIK E3ia HIK
701 17-8 PD508 13-29 ZD610 21-5 2003047 21-30
15-10 2003048 17-15
702 19-11 ZD610X 235 2003049 17-16
2131 2003050 17-17
PD608 21-6 200101 13-1 2003051 17-18
703 2135 200102 13-14 2003052 17-35
2001001 13-2 2003053 17-38
704 2127 YT306 15-19 2001002 133 2003054 1740
2001003 13-6 2003055 1741
705 21-15 2001004 13-7 2003056 1743
YT405 13-13 2001005 13-8
706 239 17-5 2001006 13-10 2003058 1746
19-24 2001007 13-12 2003059 1748
708 17-32 2140 2001008 13-15 2003059D 1749
23-11 2001009 13-26
709 2324
YT406 13-18 2001011 13-28 200413 19-13
710 19-21 174 2001012 13-34 200414 19-17
23-36 2001013 13-36 200414D 19-32
802 21-16 2333 2004060 19-2
23-25 2001014 13-37 2004061 19-1
YT408 15-12 2001015 13-38 2004062 19-3
1001 13-16 2004063 194
2331 2001017 13-39 2004064 19-5
1001-1 13-35 2001018 1340
YT410 23-18 2001019 13-25 2004066 19-7
1001-3 13-23 2004067 19-14
200205 15-34 2004068 19-15
1004 17-21 YT412 17-31 200205D 15-13 2004069 19-16
2004070 19-18
1004-1 17-34 2002023 15-11 2004071 19-19
YT506 19-9 2002024 15-17 2004072 1920
CT508 23-29 21-23 2004073 19-22
23-12
CT615 139 2002026 15-38 2004074D 19-23
2002027 15-36 2004074G 19-34
NL514 17-50 YT508 13-11 2002028 15-14 2004074H 19-33
21-12 23-38 2002028B 15-37 2004075 19-25
2002029 15-39 2004076 19-28
YT508D 19-27 2002029D 15-18
NL516 17-39 2002030 15-32
YT512 13-25 2002031 1540 200515 21-17
15-20 2002032 1541 2005077 21-14
NL614 1745 17-23 2002033 1542 2005077G 2145
21-29 2002034 1543 2005078 21-18
: 2002035E 15-28 2005079 21-20
YTIS515 23-33 2002036 1527 2005080 21-21
PD404 15-25
200309 17-1 2005083 21-25
ZD506 21-13
PD504 135 2003038 17-2 2005085 21-28
2005086 21-33
ZD607X 2321 2003042 17-11 2005087 21-34
PD506 13-29 2005088 21-51
25-29 2003044 17-12 2005089 21-52
21-37 ZD608X 2343 2003045 17-13 2005090 21-50
23-17 2003046 17-14 2005091 2149




NUMERICAL INDEX OF PARTS
FHHRRSI

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
T HIX T{FE HIK T HIK T HIK
2005093D 2122 3501002 13-24 3504049 179 3507132 19-30
3501003 17-24 3504050 17-7 3507133 19-31
2005094D 21-24 3501004 13-21 3504051 1720 3507134 19-29
2005094 E 2143 3501005 13-21 3504052 17-19
2005095 21-38 3501006 13-32 3504053 17-25
2005095E 2144 3504054 1727 3510192 173
2005096 2139 3504055 17-28 3510193 21:8
3501010 13-30 233
2005097D 2141 1742 3504056 1729
3504057 17-30 3A03021 13-30
21-7
2005099D 2142 3501014 13-27 3504058 17-33
3504059 17-36
3501016 13-22
200616 23-1 3504061 17-37
200616F 2348
2006100 232 3501018 13-19
2006101 2342 3504065 1744
2006101D 234 3504066 212
2006102 23-10 3502021 13-33 3504067 213
2006103 23-16 3504068 214
2006104 2340
2006104D 23-19 3502024 134 3504070 219
2006105 2341
2006105D 23-20
2006106 23-27 350301 15-21 350510 21-36
350301D 15-31 350511 21-32
2006107D 23-28
2006107G 2346 3505072 21-11
2006107H 2339 350303A 159 3505073 21-10
2006108 23-30 3503030 15-26
3503031 1524
2006111D 23-32 17-11 3505079 19-8
2006111G 2347 3503032 15-23 g3-13
17-10 3505084 21226
2006112D 23-34 3503032D 15-33 3505085 21-19
2006112G 2347 3503033 15-22
2006112E 2335 3503034 15-16
17-6 3506099 2323
3503035 15-8 3506100 2392
3503036 15-7 3506101 23-26
3503037 15-6
2008118 13-17 3503038 154 3506103 23-13
2008119 2146 3503038D 15-3
2008120 2337 3503039 15-2 3506105 23-14
3503040 15:1
3503041 15-15 3506107 3.3
3503042 15-5
3503043 15-30 3506111 236
3503044 13-20 3506112 23-8
350406 17-26
350407 21-1 3507125 19-6
3507126 19-10
3504046 1747
3507128 19-12
3504048 1722 3507129 19-26




U T - VL e

o 00 =N SN

The Accessories of the Sewing Machine

C

T
BESHIRT
NS AIRF
WAFIRTF
N AIRTF
WA ARTF
WA FIT
AR
HRET e B
BRETHE R

e B B

Description

Tweezers

Double jawed wrench
Hexagon socket head wrench
Hexagon socket head wrench
Hexagon socket head wrench
Hexagon socket head wrench
Hexagon socket head wrench
0il gun

Screwdriver

Screwdriver

i e,
Specifications Q'ty
1
8 x 10 1
4mm 1
Smm 1
2mm 1
2. 5mm 1
3mm 1
1
75mm 1
200mm 1



